
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 

Docket No. 060368-WS 

Application to Increase Rates and Charges 
For a "Class A" Utility 

In 

Florida 

VOLUME 6 

Book 6 

Containing 
Additional Engineerlng Requirements 

Inspection Reports (Sewer) 

Aqua Utilities Florida, Inc. 



I 
I 
I 
I 
I 

Aqua Utilities Florida, Inc. 
Inspection Reports 

Wastewater Systems 

Name of System 

Page 
Number 

1 
I 
I 
I 
I 
I 

Arredondo Farms 
Beecher's Point 
Chhuluota 
Florida Central Commerce Park 
Holiday Haven 
lnterlachen Lakelpark Manor 
Jasmine Lakes 
Jungle Den 
Kings Cove 
Lake Gibson Estates 
Leisure Lakes 
Morningview 
Palm Port 
Palm Terrace 
Rosalie Oaks 
Silver Lake Oaks 
[...]
There were small amounts of trash gatherin on the weirs of the clarifier as well as excessive pin- 

functionality of the clarifier skimmers to see if they are operating properly. 
The chlorine contact chamber was clean and the effluent coming from the contact chamber was 
clear. 
The digester had roughly 2 feet of freeboard and was well maintained and well taken care of. 

. 
floc gathering on the surface of the clarifier. % Please regularly clean the weirs and check the 

EFFLUENT 

Effluent is discharged to an existing 0.06 MGD annual average daily flow (AADF) permitted capacity 
rapid infiltration basin system (R-001). R-001 consists of Part IV rapid-rate land application system 
located approximately at latitude 29O 35' 50" N, longitude 82" 25' 25" W. 

The banks and bottoms of the system were well mown, well tilled and were in overall excellent condition. 

RECORDS 

A bound logbook was maintained on-site and was available for review during the inspection. The 
following observations were recorded in the logbook: 

The name of the facility, day, month and year. 
The operator's name, certification number. 
Operator in and out times. 
Maintenance performed at the facility as well as flow, TRC and pH results. 

A review of the discharge monitoring reports (DMRs) for the months of January 2005 through October 
2005 revealed that the facility maintains a good quality of effluent. However there are a few deficiencies 
that need to be noted: 

The Discharge Monitoring Reports (DMRs), laboratory analyses sheets, chain of custody forms 
and field sheets were not available for evaluation at the time of the inspection. According to Rule 
62-600.41 0(10), F.A. C., copies ojthe department permit; the approved operation and 
maintenance manual pursuant to Rules 62-600.730(4)(~), F.A.  C.; schedules; and all recorded 



I 
I - a  

I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 

Date 
April 2005 

October 2005 

Mr. Brian Heath 
Arredondo Farms MHP WWTF 
January 10,2006 
Page 3 o f 3  

Parameter Limitation Value 
Nitrogen, Nitrate 12 m@ 15.7 mg/L 
Nitrogen, Nitrate 12 mg/L 21 m@ 

operating data shall be kept available at all facilities for use by plant operators and inspection by 
the department5lease maintain copies of all required records on site to be available at the 
time of all future inspections. 
A couple of exceedances were noted ctur:ng%he file review: 

In accordance with Permit Condition I . 2 0 ,  the permittee shall report to the Department any 
noncompliance that may endanger health or the environment. Any information shall be provided 
orally within 24 hours from the time the permittee becomes aware of the circumstances. A written 
submission shall also be provided within five days of the time the permittee becomes aware of the 
circumstances. The written submission shall contain: a description of the noncompliance 
including exact dates and time, and if the noncompliance has not been corrected, the anticipated 
time it is expected to continue; and steps taken or planned to reduce, eliminate, and prevent 
recurrence of the noncompliance. Please respond as to the cause for these exceedances and 
what can be done in the future to prevent them. 

Overall, the facility was found to be out-of-compliance due to record keeping deficiencies and monitored 
parameter exceedances. Please respond to this letter within thirty days with a written response including 
what action has or will be taken regarding the above-mentioned deficiencies that are printed in bolded 
letters (bolded items). If you have any questions, please contact me either through email at 
Willlam.Fletcher@denstate.fl.us or through the office phone at (904) 807-3300. 

Sincerely, 

William T. Fletcher 
Wastewater Inspector 
Domestic Wastewater Section 

WTF:mml:kg:wf 

Enclosures 



9 

I Name(s) and Slgnnture(s) of Inspector(s) 

<fly$-& J L William Fletcher 
@ Signature of Reviewer 

Kathleen Gerard *-A*.- 

~ 

I 
I 
I 

District OlfceIPhone Number Date I 
NED (904)807-3337 12/24/2005 

District OlficePhone Number Date 
NED (904)807-3337 0 1 /06/2006 

COMET ENTRY DATE 

- - I  -- 1 -- 
FLORIDA DEPARTMENT OF ENVIRONMENTAL PROTECTION 

F A C I L I T Y  AND . I N S P E C T I O N  I N F O R M A T I O N  a = 

Name and Physical Locatlon of Facility 

Arredondo Farms MHP WWTF 

SW of Gainesville on Archer Road. 

WAFR ID: 

FLAOl13 I5 

County 

Alachua 

Phone 

Entry Datemime 

December 20,2005 

@ Exil Datemime 

December 20,2005 

Name(s) of Field Representatives(s) 

Mark March 

Title 

Lead operator 

Phone 

(352) 303-0718 

Name and Address of Permittee or  Designated Representative Title Phone @ Operator Certification #+ 

Brian Heath Area Manager (352) 787-0980 

PO Box 490310 

Leesburg, FL 34749 

InspectionType I C I E I 1 I SamplesTsken(YNj: N @ SamplelD#: Samples Split (Y/N): N 

Domestic 0 Industrial Were Photos Taken(Y/N): N @ Log book Volume : @ Page 
I J 

I i  I I I I I 

2. +Comuliance Schedules I I 4.  ampl ling 1 IC I 7. Flow Measurement I I 10 6Effluent D i v "  

I I  I NC I S.+Records & Reports I IC I 8.+Operation & I 1 11. ResidualsiSludge I 

Facility and/or Order Compliance Status: In-Compliance 

Recommended Actions: Follow up wlth future site inspection after completion 01 construction. 

Out-of-Compliance Significant-Out-Of-Compliance 

T r a n s a c t i o n  C o d e  N P D E S  N u m b e r  Y R / M O / D A  l n s p  T y p e  l n s p e c t o r  F a c  T y p e  

NISI I I I I I I I I I I  1 U I l U  2u 3u 
A D D I T I O N A L  N P D E S  C O M M E N T S  

Revised: May 26 ,2004 



Docket No. 060368-WS 

Application to Increase Rates and Charges 

For a "Class AI Utility 
In 

Florida 

Missing Report: Inspection Report 

For: Beecher's Point - Interconnected 

Aqua Utilities Florida, Inc. 



~ 

I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 

Inspection Type 

CSI.doc 

C S I Samples TakenWIN): Yes @ SampleID#: Samples Split (Y/N): 

11 

COMET ENTRY DATE 

- - f - - f - -  

NA 

NE 

F L O R I D A  D E P A R T M E N T  OF E N V I R O N M E N T A L  P R O T E C T I O N  

2 +Compliance Schedules NC 4 Sampling IC 7 Flow Measurement NC 10 +Effluent Disposal 

8 +Operation & IC 11 Residuals/Sludge IC Maintenance IC 5 +Records & Reports 

13 Other: 12 Groundwater 

WASTEWATER CO ANCE I 
F A C I L I T Y  A N D  I N S P E C T I O N  I N F O R M A T I O N  = Optional 

Name and Physical Location of Facility 

CHULUOTA WWTF 

WAFR ID: 

FLAO I 1076 

County 

Seminole 

Entry Date/Time 

1016lW 9:46 am 

(@ Exit Datfl ime 125 EAST I OTH STREET 

CHULUOTA FL 32860-9520 10/06/04 l:20 pm 

Name(s) of Field-Representatives(s) Title Phone 

Phone 

BILL TRENDEL 

WILL FONTAINE 

407-509-8398 

352-266-2953 

Name and Address of Permittee or Designated Representative 

GLEN LABREQUE 

AQUA UTILITIES FLORIDA INC 

6960 PROFESSIONAL PKWY E SUITE 400 

SARASOTA FL 34240 

Tltle Phone 

VICE PRESIDENT 

(@ Operator Certification # 

WILL FONTAINE 

B7113, 

I NE I 3. Laboratory I IC I 6. + Facility SiteReview I IC I 9. +Effluent Quatity I 

Facility andlor Order Compliance Status: 0 In-Compliance 

Recommended Actions: NONCOMPLLANCE LETTER 

Name@) and Signaturc(s) of Inspector(s) District OfficdPhone Number Date 

Out-of-Compliance c] Significant-Out-Of-Compliance 

.. .i <.-- . ' Central District 407-893-3313 11/4/04 
David Smicherko _I >!;,,<- -.>,..,&*,. ire 

Name(s) and Signature(s) of Reviewer District OffcelPhoee Number Date 
Central District 407-893-331 3 1 1/04/04 

a W m m  

F i l l  Out T h i s  S e c t i o n  For  A l l  Surface  Water  Discharger I n s p e c t i o n s  ( C E I ,  CSI ,  CBI,  P A I ,  X S I ,  RI) 

T r a n s a c t i o n  C o d e  N P D E S  N u m b e r  YRIMOIDA I n s p  T y p e  I n s p e c t o r  F a c  T y p e  

w M u u LU 2 1  3u 
A D D I T I O N A L  N P D E S  COiMMENTS 

Inspection Type (Field 1) A=PAI, B=CBI, C=CEI, S=CSI, X=XSI, R=RI 
Inspection Code (Field 2): S=State, J=Joint EPNState-EPA Lead, T=Joint StatelEPA-State Lead, L=Local Program 
Facility Type (Field 3): l=Municipal (Publicly Owned), 2=Industrial and Privately Owned Domestic, 3= Agricultural, 4=Federal 
Every other field is self explanatory 

Revised: May 26,2004 



I 
1. 
I 
I 
1 
I 
1 
I 
I 
I 
I 
I 
I 
I 
I 
I 
1 
I 
I 

CSI.doc 

INSPECTION C O M M E N T S  

PERMIT: In Compliance 
The FDEP Permit No. FLAOlllO76 expires March 10,2008. The facility is a 0.1 MGD annual average daily flow 
(AADF) permitted capacity extended aeration wastewater treatment facility consisting of aeration, secondary 
clarification, filtration, chlorination and aerobic digestion of residuals, and a 0.3 MG holding pond. Land application 
is via a 17.4 acre sprayfield. 

COMPLIANCE SCHEDULE: In Compliance 
The conditions in the compliance schedule have been met. 

LABORATORY: 
The facility uses Harbor Branch Deltona Laboratory Department of Health Certification Number E83509 as its 
contract laboratory. 

SAMPLING: Out of Compliance 
SIGMA 900 automatic samplers collect the influent and effluent composite samples. The sample aliquot for the 
influent sampler was 150 mL. The pickup tubing in the influent sampler contains residue and there is a dip in 
the line, which prevents a complete line purge during sampling events. The temperature in the influent sampler 
was 4°C. The effluent sampler was not running. 

A HACH DR 820 Colorimeter is used to test the total chlorine residual. The calibration of the meter is verified with 
secondary standards. The calibration of the DR 820 was last checked on June 25,2004. Calibration checks should 
be performed quarterly. 

A Hanna pH meter is used to measure the pH of the effluent. Buffers of 7.00 and 10.00 SU are used to standardize 
the meter. Fresh buffers are used daily. 

The thermometer in the sample storage refrigerator was installed 3/29/04. The reading was 2 "C. 

The sampling points are as stated in the permit. 

RECORDS AND REPORTS: In Compliance 
A bound and numbered operations logbook was on-site showing the plant is staffed as required by permit. 
A review of the permit files and Discharge Monitoring Reports (DMRs) from January to August 2004 showed the 
following: 

Copies of the current Annual Reuse Report and letter stating no new non domestic connections have been made are 
on file at the Department. 

FACILITY SITE REVIEW: In Compliance 
ACCESS: The facility had a continuous fence and a gate that is secured after daily working hours. 

HEADWORKS: There are two influent pipes, only one has a barscreen. The screenings are taken to the landfill. 

AERATION BASINS: There are two blowers. Mixed liquor was well aerated. 

CLARIFIERS: The stilling wells are clean. There were pop-ups noted on the surface. The weirs were level and 
clean. The effluent was clear. 

SAND FILTERS: The filter effluent is clear 

CHLORINE CONTACT CHAMBERS: The effluent in the CCC was clear. There are two contact chambers. 
Effluent level was over the baffles in the second CCC. The 15 minutes of contact time is provided in the first CCC 

DISINFECTION: Sodium hypochlorite is used for disinfection. The hypochlorinator was working and the supply 
drum was full. The supply drum is in a secondary containment vessel. 

Revised May 26,2004 



I 
I .  
I 
I 
I 
I 
I 
E 
I 
I 
I 
I 
1 
I 
I 
I 
I 
I 
I 

Parameter 
Fecal coliform 
TSS 
CBODs 
Nitrate 

CSI.doc 

Sample Number Result Permit limit 
19586fc < 1 fcc/lOOmL 800 fCC/lOO mL 
19586tss c1.5 mg/L 60 mgiL 
19586cbod 3.1 mg/L 60 mg/L 
785 143 5.5 mg/L 12 mg/L 

DIGESTER: The digester had storage available. 

BACKFLOW PREVENTION: The RPZ appeared to be in working condition (no leaks). 

FLOW MEASUREMENT: In Compliance 
The primary flow measuring device is a 90" V-notch weir. The secondary device is an ultrasonic flow meter. The 
flow meter setup appeared to be correct. The meter was calibrated October 1,2004. 

EFFLUENT QUALITY: In Compliance 
A review of the Discharge Monitoring Reports from January to August 2004 showed no violations in the effluent 
quality limits. 
The table below contains results from samples collected during the inspection. 

EFFLUENT DISPOSAL: Out of Compliance 
Sprayfield appeared to be well maintained. There is standing water in the north and east section of the spray field. 
This is due to the Humcanes of August and September 2004. These areas of the sprayfield are not used. 

RESIDUALS/SLUDGE: In Complinace 
The facility uses Shelly's Septic for sludge hauling and treatment. Hauling tickets were available for review. 

GROUND WATER: 
No questions at this time. A new permittee has purchased this facility 

A review of the ground water monitoring reports for the third quarter of 2003 and the first and second quarter of 2004 
indicated incorrect ground water elevations on reports for the third quarter of 2003 and the first quarter of 2004, 
which Department personnel were able to correct. These reports were prepared and submitted by the previous owner 
and permittee of the facility. 

Revised: May 26,2004 



I 
I 
I 
I 
I 

I 
I 
1 
I 
1 
I 

14 

Department of 
Environmental Protection 

Central District 
3319 Maguire Boulevard, Suite 232 Colleen M. Castille Jeb Bush Governor Orlando, Florida 32803-3767 Secretary 

SENT VIA E-MAIL TO: gplabrecsue@aauaamerica.com 

April IO, 2006 

AQUA UTILITIES FLORIDA INC 
6960 PROFESSIONAL PKWY E SUITE 400 
SARASOTA FL 34240 

ATTENTION GLENN LABRECQUE 
VICE PRESIDENT 

OCD-C-WW-06-0303 

Seminole County - DW 
Florida Central Commerce Park WWTF 
Wastewater Facility - Permit No. FLAOI 1078 

Seminole County - DW 
Chuluota WWTF 
Wastewater Facility - Permit No. FLAOI 1076 
Noncompliance Letter 

Dear Mr. LaBrecque: 

On February 28, 2006, Department personnel conducted routine inspections of your wastewater 
facilities. Copies of the inspection reports are enclosed for your review. During the course of 
the inspection, and/or determined from records on file in this office, the following deficiencies 
were noted: 

Florida Central Commerce Park WWTF: 

During the review of the Operating Protocol, it was noted that when the continuous chlorine 
and turbidity meters record that the reclaimed water is meeting high-level disinfection 
standards after a substandard episode, the reject valve closes automatically. The return to 
the reclaimed storage system must be done manually with operator verification. Please 
summit an updated Operating Protocol that reflects this change. 

Chuluota WWTF: 

A review of the ground water files for this facility indicates the following deficiencies: 

a. All monitoring wells were reported to have a total depth of 20 feet on the well completion 
report forms submitted to the Department. The measured well depths on February 13, 
2006 were reported at 11.40 feet for well MW-1, 15.60 feet for well MW-2, 15.3 feet for 
well MW-3, 16.05 feet for well MW-4 and 16.30 feet for well MW-5, respectively. Please 
report to the Department the reason for these discrepancies. 

I 
I 
I 

More I’rot!:cl.on. Ixss I’rocess‘ 

Printed on recycled paper. 



~ 

I 
I 
I 
I 
I 
1 
I 
I 
f 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 

15 

Florida Central Commerce Park WWTF 
Chuluota WVVTF 

Page 2 
OCD-C-WW-06-0303 

b. The facility is not using the ground water monitoring report forms provided by the 
Department with the permit. The forms submitted were missing the WAFR number 
and GMS number for each well, and the PARM Codes for the water level and pH. In 
addition the forms that were submitted contained the incorrect PARM Codes for total 
dissolved solids, fecal coliform and turbidity. If the facility or laboratory wishes to use 
any form other than the forms issued with the permit, all of the information on the 
forms from the permit must appear on the facility or laboratory forms. 

Please respond to these items, in writing, with a schedule of corrective action. Pursuant to Rule 
62-4.100(2), F.A.C., failure to comply with pollution control rules shall be grounds for permit 
suspension or revocation and initiation of formal enforcement action. Your reply is requested 